User guide

<

-
A

\!/

A

\
¢
N
b

7

—
—

)

=

Roma wall solarium
10'X12'
Model: LGMF1664

.y CLUB
-\_/ p super ) Bl § A" 5 § 3|
Iscl N SPAS « MEUBLES DE JARDIN - GAZEBOS

www.clubpiscine.ca




2101MM

LGMF1 664\

2470MM




(_{Table of Contents |

Regulations 2 Care and Cleaning 3
Safety Information 2 Pre-assembly 4
Maintenance 2 -Planning installation 4
Warranty 3 -Tools required 4

Operation 3 -Hardware package 4-5

-Parts List 6-9

Assembly Instructions 10-51

( Regulations |
IMPORTANT: A solarium may entail to purchase a municipal permit or be subject to specific
building codes. It is the consumer’s responsihilty to inform themselves of any restrictions.

(_{ Safety Information |

It is important to read and follow all safety information prior to assembly of the unit as well
as during usage to reduce risk of injury and avoid damage to the product and its surroundings.

It is highly recommended to avoid installing and settling the solarium in a corridor of heavy wind.

1:

You must schedule enough time to complete the assembly of the solarium which
will take approximately 7 hours to set up. For safety issues you must not leave the
unit unattended if it is not completed, even if it is already anchored to the ground.

: A minimum of 3 people are required to assemble the gazebo .

3: The unit must be assembled on a level platform (wood deck, stone tile or concrete)

5:

and must be anchored using appropriate screws for that flooring.

: To avoid damages the assembly of the unit should be constructed no less than 5

feet from any fixed obstruction.

Some assembly parts contain sharp edges; you should wear protective gloves
when handling these items.

IMPORTANT : Failure to follow any of the above instructions will void the warranty.
For any assistance regarding your solarium warranty, contact the customer service
department of the Club Piscine store where you purchased your product.

C] Maintenance ||

Check periodically that the solarium is anchored properly to the floor or ground to
enjoy its safe usage.

Check periodically that all screws are tight to maintain the solidity of the structure.
The solarium can be left outside year round. You MUST, however, remove any snow
accumulation at all times. Failure to do so will nullify the Warranty.

To order replacement parts you will refer to the Model # of this unit and the Part # in
the Parts List.

IMPORTANT : Failure to follow any of the above instructions will void the warranty.
For any assistance regarding your solarium warranty, contact the customer service
department of the Club Piscine store where you purchased your product.




C, Warranty ||

NOTICE: The purchaser of this product has 30 days from date of purchase or delivery to verify
their merchandise. Shipping costs are included within 100 km of the store, for any missing
parts or manufacturing defect. = Damaged parts will not be under warranty after the
30-day period and all claims will be the responsibility of the purchaser.

DO NOT ASSEMBLE YOUR SOLARIUM IF PARTS ARE DAMAGED. Contact your retailer

Club Piscine immediately.
Proof of purchase is necessary at all times. This warranty is not transferable.

IMPORTANT: This product is not a permanent structure. The solarium can be left
out during all seasons however snow accumulation must be removed at all times.
It is possible to experience water leakage during heavy precipitation.

This warranty is based on normal use of the product.

This product is guaranteed against defective materials from the factory;
- Five (5) years on the frame against discoloration.

- Five (5) years on the roof panels against rust and discoloration.

- Limited warranty applicable on parts only.

WHAT IS NOT COVERED

- Any and all labor from the assembly of the solarium

- Damages caused by abuse, misuse of this product or vandalism.

- Damages due to extreme natural weather conditions such as, and not limited to,
rainstorms, hailstorms, wind storms and snow storms.

- Water infiltration and holes in the roof panels.

- Damages due to the product not installed on a level ground and anchored down
with appropriate screws.

- Damages caused by hanging or suspending objects heavier than 6.8kg (15lbs.)

IMPORTANT : Failure to follow any of the above instructions will void the warranty.
For any assistance regarding your solarium warranty, contact the customer service
department of the Club Piscine store where you purchased your product.

( Operation |

The solarium is intended to be used as a shelter; do not misuse the product for
other than what it is designed for.

This solarium can be left out during all seasons however show accumulation must
be removed at all times.

Do not place any type of heat conductor under, or within 5 feet of, the solarium
including, but not limited to, a barbeque grill or space heater.

Do not suspend or hang from the structure any object(s) exceeding 6.8kg (15Ibs).

IMPORTANT : Failure to follow any of the above instructions will void the warranty.
For any assistance regarding your solarium warranty, contact the customer service

department of the Club Piscine store where you purchased your product.

C, Care and Cleaning ||

For cleaning, use a domestic soap or detergent and wash with warm water using a
sponge or fabric. Rinse with clean water.




C

Pre-assembly |

PLANNING INSTALLATION

Make sure that all the parts are in the boxes before starting the assembly.
Follow all assembly instructions to assure proper construction.

You must schedule enough time to complete the assembly. You cannot leave the unit
unattended if it is not fully assembled, even if it is already anchored to the ground.

In order to avoid damage to the shelter and its components, place all parts on a soft
surface and use appropriate tools.

During assembly, do not use the structure as a support. Use a stepladder.

Keep this User Guide and Parts List for future reference.

TOOLS REQUIRED ( Not included in box )

NV

LEVEL PHILLIPS SCREW DRIVER SAFETY GOGGLES

SAFETY HAT GLOVES DRILL STEPLADDER

HARDWARE PACKAGE INCLUDED

1# B 14 2# c@\w\\\\ 16
Screw (ST4.8*13) | Qty |Bolt (M5*12) | Qty
3# @W\\\\\\\\\\\ 36 | 4# w 248
Bolt (M6*30) | Qty [Bolt (M6*16) | Qty
o# ~« P 80 | 6# D 20
AT
O
Bolt (M6*28) | Qty |Bolt (M16*40) | 3 Qty
Bolt | aty [Bolt | Qty
W“ - /)
o# WWWW 14 | 10# g ./,ﬂ””’ 14
Screw (ST6*70) < Qty |Plastic expansion | Qty

4




G Pre-assembly

11# % 60 | 12# 1
Nut (M86) | Qty |Adjusting screw (M8*60) | Qty
13# N 1 | 148 Q) 1

\\%Q
Spacer (M8) | Qty |Adjusting screw nut (M8) | T Qty
»
15# % 1 1o >
Waterproof glue | Qty [Bolt (M6*30) | Qty
17# @% 24 | 18# @ 24
Screw bushing | Qty |End cap for doorknob | Qty
10# W 24 | 20# 12
Bolt (M4*10) | Qty [Screw bushing (M4) | Qty
21# 20 | 22# % 6
Square nut CM6) | Qty |End cap | Qty
23# 1 | 24# \ 1
Allen key (S4) | Qty |Allen key (S5) | Qty
25 S 1 26 60
# — #
Wrench (S13) | Qty [spacer (D12/d6.2°H2) | Qty

IMPORTANT : Failure to follow any of the above instructions will void the warranty.
For any assistance regarding your solarium warranty, contact the customer service
department of the Club Piscine store where you purchased your product.




C} Pre-assembly

PARTS LIST
A1 1| B5 % 1
Post | Qty | Cover plate | Qty
A2 ——— 1 B6 , - 6
Post | : Qty |Iron Angle | / Qty
A3 / 1 | B7 \ 3
Post | J Qty | Roof panel fastener | Qty
A4 \ 1 | B8 \ 6
Post | ' Qty | Roof panel fastener | o Qty
A5 \ 1 | c1 1
Post | = Qty |Crossbea Qty
A6 / 1| c2 1
<
Post | = Qty |[Crossbea Qty
A7 2 C3 4
Base | Qty | Crossbeam Connector | Qty
A8 o 2 | c4 1
Base | Qty | Fastener Qty
A9 @ 2 C5 1
Plastic cover| Qty | Fastener Qty
A10 ' 4 | cé 2
Iron Angle | / Qty Iron Angl Qty
B1 1 D1 1
Crossbea Qty | Crossbeam | Qty
B2 1 | D2 '\ 1
Crossbea Qty | Crossbeam | Qty
B3 1 | D3 - 1
Crossheam Connector| Qty | Fastener for side PC board | - Qty
B4 7 1 | pa| 1
Iron Angle | 1&% Qty Fastener for side PC board | Qty

6




C} Pre-assembly

PARTS LIST
E1 \ 1 | H2 \ 1
Crossbeam | ] Qty | Finishing end bar | Qty
E2 \ 1 | H3 | = 1
Crossbeam | Qty | Finishing end bar | Qty
E3 \ 1| H4 \ 1
S—
Crossbeam | I Qty | Finishing end bar | Qty
E4 \ 1 H5 2
Crossbeam | l Qty | Weatherboarding | Qty
ES 4 H6 i 3
Iron Angl Qty | Cover plate | ] Qty
E6 1 11 2
Iron Angl Qty | Cover plate | Qty
F1 1 12 = 4
Roof bar Qty | Iron Angle I m\ Qty
F2 1 J1 Q 1
Roof bar Qty | Trim strip | Qty
F3 2 J2 1
_— -

Roof bar Connector | \\ Qty | Trim strip | Qty
Roof bar | Qty | PC board | Qty
F5 1 J4 \ 1
Roof bar | Qty [PCboard | Qty
G1 \ 1 J5 % 1
Spacer pIate| Qty | PC board | Qty
Spacer plate | Qty PC board | Qty
H1 \ 1| K1 % 2
Finishing end bar | Qty | Roof panel | Qty




CI Pre-assembly

PARTS LIST
K2 % 5 | N3 3
Roof panel | Qty | Track connector | Qty
K3 % 1| N4 1
Roof panel | Qty |Track Qty
K4 % 5 | N5 1
Roof panel | Qty |Track Qty
K5 % 1| N6 1
Roof panel | Qty | Track Qty
K6 @ 60 | N7 1
Roof panel plug | Qty | Track Qty
K7 — 12 | O1 2
N
Doorknob | = Qty |[Screen Panel| Qty
L1 1 02 2
Support bar | Qty |Screen Panel | Qty
L2 1 03 2
Support bar | Qty | Screen Panel | Qty
L3 1 04 2
Plastic base | S——— Qty | Screen Panel | Qty
M1 % 6 | 05 \ :
Side frame for mica storage box| Qty Trim strip | Qty
M2 , W 3 | o6 \ 2
<
Base for mica storage box| Qty | Trim strip | Qty
M3 12 | P1 1
Connector tubing for mica storage box | Qty |Sliding door| Qty
N1 1 P2 1
Track Qty |sliding door| Qty
N2 1 P3 2
Track Qty | Sliding door| Qty




Q Pre-assembly

PARTS LIST
Sliding door | Qty
Q1 2
Track Qly
Q2 2
Track Qly
Q3 2
Track Qly
Q4 6
Endcap | Qty
Q5 6
End cap | Qty




G Assembly

N

STEP 1
/
\ E//’JA 16*16 ﬁ
A IX A2 1X Ar o 2X 4% 6X 231X
e i,

A1

A7
A7 /
= —
STEP 2
/
/ \ M6*16
Az 1X Av o 1X As  2X 48 8X
| A4
x
A_8\ :
10 \_ == S e




( Assembly |
STEP 3

\ ©
<3 / @ QM) ME*16
As IX Ae  1IX Ao 2X 4# 12X
Ay As/Ae
M As/A6 44
Ae
\ — [
: 44 Aﬁ\ ® ® ’ )
. 44
B P . - \f
As J /@
N 1./
v
As/Aq.
N )
STEP4
a ,‘ N
@ll/ @ W6+16 B\ i;:]:vimlf 11/0 considering fix to the the wall , no need to assemble
Ao 4X 44 4X 231X
] >
Ae ! As
Y Ao -
Ao
& J
A3
L A4
/—
L aJ
A1o
Ao
. 4b




C} Assembly

STEP S

2




CI Assembly

STEP7

/ :

234

7y

~ ST4.8%13

2X

Bi1

13




Q Assembly

STEPY
T G )
by P T
B4 1X 4# 2X 23#  1X
\ .
B4
% B2
)
B2
-
STEP 10

/
\
\ \ VMW
B 1X Bs 2X 4# 10X




C Assembly ||

STEP 11

STEP 12

/
R = — AD
f@}\\\\\\\ M6+16

C1 1X C2 1X Cs3 1X 44

8X




16

STEP 14

/
N M
§s§§E======| fiﬁ% M6*16
Ce 1X 44 2X

238 1X

Ce

C1

: /




C] Assembly

STEP 15

7

\_

STEP 16

17




CI Assembly

STEP 17

/ Te———

Cs 1X 4# 8X

-

STEP 18

/

o 6*16




C] Assembly

STEP 19

4#

2X

N
238 1X

2

N

STEP 20

16* 16

23#

1X




( Assembly

STEP 21

7

%

STEP 22

4#

10X




( Assembly |

STEP 23

/
\
1X Bs 2X 44 10X

16*16 ﬁ
23#  1X

Es 4X 4# 8X




C] Assembly

STEP 25

STEP 26

44

6X

22 -

B2

Bi

3




( Assembly |

STEP 27
» ) 3
(W M6*16 @‘W @’
44 10X H 2X 8# 6X 238 1X

As
RN

Bi/B2

C1/D1

# “ /

I 2X 14 2X 231X
=




C] Assembly

STEP 29

6#

(WW M6%40

8X

As T

STEP 30

p

24 -




( Assembly |

STEP 31
7 _ A
\% 6*16 %
E1 1X E2 1X C3 1X 44 12X 238 1X

N /
STEP 32

/
B7 1X Bs 2X 44 10X




(C Assembly

STEP 33

6* 16 T|

w2 238 1X

¥




C Assembly

STEP 35

7

Fs \§

\ /
STEP 36
d )
12 4X 28 2 48 8X 234 1X

Fa2/Fs
D
] I2

2X

44

44




C Assembly

STEP 37

remark:The PC board has
inward.

two

sides, the front facing outward, and the gap in the middle

cover plate facing




C Assembly

STEP 39

middle cover plate

.

remark:The PC board has two sides, the front facing outward nd the gap in the
facing inwar

STEP 40

16*16

44

2X

29




C Assembly

STEP 41

G

55555

222222

22222
22222

%Z%?—-“f====é§§§§§

S=—

-

A
s Ks K4 m—
( v
M / -
Y/ 44{¢ L
/ I/ At

— —
e




e — :

& //
3 \‘

E4 A6 3
="V
Ki/K2 : == .
He 4% ® 9
= Es Al Ho
Hi

Fs | Al

i : A2

= ‘

5] = | K |
P » K1/Ks ! |

At [ Z
As

//

/////

He

!
—

L




G Assembly

STEP 45

-

L3

q
©
L1 ©
L1 . d
xo d
[
[
[
E [
X : |
1% | ‘
— | :
H‘_‘LC i
o
q
o
]% L2

us

STEP 46

/

remark: add this step to reinforce the roof panel during the

heavy snow to prevent it from collapsing.

/

/

/
/
/
/
/
;
/
/

L

32\

Y

n

L

/7 7

4
AR /

4 7,
Z
/4

&&=

A V7).
/4

7
L1

y/4
1A,
7/ PALL #4

L4

£
a4

/|

&

[N
s




C] Assembly

STEP 47

( .
L T

3% 12X

231X

g
=
o

)

)

)

!

\

=

M1
f

3X

)

STEP 48
4 \
[ Ms 12X 3 24
3t
34 Mi j\._ " i . 3X
ey ? ‘\: - ]
|
Bl LE 34 Ms
- \éx %\ e~
\Q ~— | \\; .
:::::;iiS;Z::::: .;%%fgg%§i~‘\\3# M3 ‘22222%555‘
/ \ 3%
w\\ Mz ‘4 :

33




C] Assembly

STEP 49

8X

21#

STEP 50

7,
M6*16

238 1X

44 4X




G Assembly

STEP 51

P
M6*16

44 4X




C Assembly

STEP 53

)

21#  6X

x

6

STEP 54

23#  1X

14 4X




C Assembly

STEP 55

STEP 56

37




!

[

|
e

—




STEP 59

C ASSembly

\\\\\\\\‘ B




C Assembly

STEP61

STEP 62




C Assembly

STEP 63

f

7

24#  1X

17# 3X 23#  1X

16# 3X

I~
N
H°
o

oo
A %
O
2
,\\\\@

4 2X

STEP 64

f

7

1X

248 1X

o=
234

174 3X

16# 3X

: ,<§§§® :ﬁﬁﬁ
M6+28 “ MB30
of 2X

A4 2X




C ASsemny

f

T

ﬁ \
ot X

178 6X o

<
<t
+
Lo

8
A %
¢
@,

44 »

f

7

ﬁ \
231X o

3X

NE*30

M6*28
54 o N

44 .




C Assembly

STEP 67

S

]

o x
@

\ M6%16
44 2X

STEP 68




C Assembly

STEP 69

STEP70




C Assembly

STEP 71

=

@ M@HO @Mi
18%#  8X 208 4X

K, 4% 198 8X

1#

ST4. 8%13

4




C Assembly

STEP73

(

P
® ME*16
A# 3xX

ﬁ
23# X

STEP 74

\\\\\\\\
@ M6%16

)7




( Assembly |

STEPT75

-

@ M’MO M4
18# 16X 208 8X

K7 8X 19# 16X

ST4. 8%13




C Assembly

STEPT77

f

P
QSB M6%16
A4 4X

ﬁ
234 1X
2

STEP78

\\\\\\\\\\
@ M6*16

234 1X




il
/

y

S Ik

/

=

-~}
<]

™
E
o

1
I/
/]
l/
l/
I/

.

RO

E

( Assembly

STEPT79

ﬁ
23t IX

P

\
M6%16
At 4X

STEP 80

ﬁ
# 1X

/
S
® ME*16
A 4X

\\\\ﬁ Gy




G Assembly

STEP 81

108  8X

8X

o#

9#\10#

#  9#\10% 9H\ 10#
9#\10#

0#
9#\10
l.....

9#\10#

=

STEP 82




( Assembly |

STEP 83

IMPORTANT : Failure to follow any of the above instructions will void the warranty.

For any assistance regarding your solarium warranty, contact the customer service
department of the Club Piscine store where you purchased your product.

91




“»nCLUB
ZPiscin

www.clubpiscine.ca

(super | [ | | 8¢ 5y 5 |
SPAS « MEUBLES DE JARDIN - GAZEBOS

REV.25




